OPERATORS / PARTS
MANUAL

TROOTURERAIE .. . v,

TRC-20 TURF RAKE W/CATCHER  cauano. o00s
TS-20 TURF SEEDER stun ro. 000721 anc uo

CLA SSEMN.

1401 Logan St. Norfolk, NE 68701 Telephone (402) 371-2294 FAX (402) 371-3602






alog A3))Nd uo (3gn) 53G°) | Suluielay %20704d 35N~ 7 ..

speaiy] uo (agmy qw g°) adA] INN ®20704d S " T 7 T
a|pueH Jaqqny p/g-£ X | ‘dup 4 19Z00} 6L F/€ X 0Z-¥/) ‘Y09 z 670005 o¥
%207 Aepy-0M ] 91-8/€ “INN z £91008 8/ 2]qe) yanj) ‘13delg 1 ¥Z000€ 6€
awelq ‘aje|d L 74000% it urey JamoT ‘ajpuey z 77000€ g€
F/E X 81-91/G 109 14 0¥ 100S 9/ plaiys Seig I S1000¢€ LE
3207 91/G “Iaysem 14 S11008 [ 20]AN 91/€ ‘NN 7 78000S 9¢
81-91/S ‘INN ¥ 10100§ vl H20)ZIYM 91-8/€ NN } 180005 GE
1eysS uley ‘preng 1 290001 £L Inns ‘Bulysng z 0£000€ 43
uuy juswasesuy ‘dojs 1 9€£000€ (4 1a|p| ‘saBue|4/m £3]Ind } 740001 €€
| X 9L-8/€ ‘1109 4 ££0005 1L ¥ X 4N 81-8/5 “Jjog A 080008 s
juaunsn(py y8iay ‘Junoyy Z 81000€ 0L «01 ‘1394Mm z £90001 1€
b/1-1 X 91-8/€ ‘3j09 z ¥E£1008 69 F/€-1 X 91-8/€ ‘Jjog L 6.000§ 0f
Alquassy yuei) L ££000F 89 Bupy-3 L 8/000§ 6T
juawisn(py jysiay ‘poy 1 9Z000€ L9 juswafedul ‘uuy L GE£000F 87
uld J1ey ‘13130) (s 760005 99 Bulysng T 750001 Vird
juauwnysnipy 1ysiay ‘aield 1 £1000€ 59 wer 4N 81-8/6 ‘INN ¥ £LL000S 92
1aqqny ‘dug I 400001 9 20]AN 91-8/€ ‘INN L 9.000§ [oF4
juaunsnipy 1ysiay ‘1aAaT L 91000€ £9 Bulids osiqg 91/6 “18Ysem 4 GZ000§ 4
uoissaudwo) ‘Surids L 590006 79 p/E-1L X 8L-91/G ‘1og v ¥L000G £7
Je1d 8/€ “19ysepm 4 #0008 19 #/1-1 X 81-91/§ ‘Ylog ol ££0008 i
Z X 91-8/€ o9 ! 16000S 09 aBue|4 ‘Bulieag r4 05000} 1z
3AR3YS I 450001 65 20]AN 81-91/S “INN 91 7.000S 0T
aulyoew /€-1 X atenbs g /g ‘Aay L 060008 8¢ aAlq £ ‘A3|Ind I 85000} 6l x
V/E-1 X 0Z-F/1 ‘3109 1 811L00S 45 aulyoey | x asenbs 91/g ‘Aay I 110008 gl
1°]4 3VS #/) “13ysem £ 880008 9g 8/S X 8Z-¥/1 ‘3109 b 1£000S i
19330D Z/) X TE/E ‘uld I 480005 GS %207 Bupids AARSH p/| ‘18Yysem F 0£000§ 9l
Jieg ! FE000F ¥ 13ulelay A3||nd ‘1aysem ! GZ000€ Gl
__urew saddp ‘sjpuey b £2000€ €5 8/€ X 81-91/G ‘M3IDS 135 4 ¥90005 4%
y21n|d 0Z-2yY1 ‘A|lquassy ajged 1 GZZ001 s F/1 X 8T-F/1 ‘M3IOS 335 t £9000§ tile
YoInj) 0Z-SL/0Z-YL ‘Alquassy ajged L £50001 e 87-+/} ‘8uit4 asealin z 100008 Zl
129 L G90001 [ 8/6 X 0Z-+¥/) ‘3log o]} 690005 Ll
PeaIyL ||V 91/€ ‘Poy } 87000¢ 0S pu3 ‘ae|ld F4 £1000€ oL
dej £ x g81-91/5 3109 z 980005 bb 20]AN 0Z-¥/1 ‘INN Gl 890008 6
aujsuj ‘ped L 71000€ 8y 13330D p/L-} X 8/ ‘Uld v 790008 8
T X 91/G ‘13deds " 67000¢ Ly «8 ‘199UMm Z 90001 7
Y20|ZIYM 8L-91/G INN 7 680008 9p 3)xy "H'7 ‘Hoddns 1 #£000€ 9
8uoud Jnod ‘qouy T 65000} 1 1e)4 /1 “49ysem v FE000S G
a8eliie) pealy] ||y € x 91-8/€ ‘109 7 991008 rh b/L X ZTE-01 ‘M3IDS 195 I 990008 s
1814 91/G “Iaysem £ £80008 £ alxy ‘H'y ‘Moddns I GE000E £
3129 ‘pieng I ZE000F A juol4 ‘axy L £7000€ r4
a1qe) UojAN ‘alL z 0Z0001 Iy 13paag/aey ‘sjedaq/m awel ] } 6.100% I
NOILdI¥2S3a HOVYW ‘ON AN NOILdI¥Ds3a HOYW “ON AT
d3d Lyvd 43d Luvd
AlLD ALD

10



DECALS

ASSEN.

A CAUTION

MUFFLER AND
SHIELDS MAY

EXCEED 150°F

100080

LIFT BAIL TO ENGAGE

RELEASE TO DISENGAGE  ,g0074 )

4

KEEP HANDS and FEET AWAY

A CAUTION

~n

[

!

o u

o

®

. READ INSTRUCTION MANUAL
BEFORE OPERATING EQUIPMENT.

. BE SURE THE TURF RAKE IS IN
THE RAISED POSITION BEFORE
STARTING THE ENGINE.

DO NOT OPERATE UNLESS ALL
GUARDS ARE IN PLACE,

KEEP FEET, HANDS & ALL OBJECTS
FROM UNDER DECK. KEEP PEOPLE
AND PETS AT SAFE DISTANCE.

. USE CAUTION ON SLOPES.

. BEFORE LEAVING OPERATOR'S
POSITION, SHUT OFF ENGINE.

BEFORE ADJUSTING RAKING DEPTH
BE SURE ENGINE IS AT SLOWEST
IDLE AND RAKING SHAFT HAS
STOPPED ROTATING.

DISCONNECT SPARK PLUG WIRE
BEFORE SERVICING OR CLEANING.

9. DO NOT ADD FUEL WHILE ENGINE

IS WARM OR RUNNING.
100061

4\ DANGER

'i—m

L ENGINES PRODUCE CARBON MONOXIDE

WHICH IS AN ODORLESS DEADLY POISON
DO NOT OPERATE IN AN ENCLOSED AREA
100070

SEED APPLICATION CHART |  uwnsnepassrion: 8
THESE SETTINGS ANE APPROXMATE QUOELINES. BEEDNG RATES %ﬁﬁ%
RATE LBS) AMD ALMOYE THATCH I IDCESS
SEED TYPE 1000 8Q. FT.  BETTING OF 1/2 INCH, ABRATE LAWN WITH C
CORE TYPE AERATOR. PRATILIZE
S [ A CAUTION A
TALL s =
b4 : SEEDING
1 W RECOMMENDATIONS: DO NOT USE
PRl} 1" sEsT .
i m | e R o WITHOUT CATCHER
O L BAG
1 » FOR 10 TO 14 DAYS KEEPING SOIL.
AFTEN QERMINATION, WATER
LESS OFTEN TO PROMOTE I
10
9
Qry Qry
PART PER PART PER
KEY NO. MACH DESCRIPTION KEY NO. MACH DESCRIPTION
1 100074 2 Decal, "Classen” 7 100069 1 Decal, "DANGER, Keep Hands and Feet Away”
2 100060 1 Decal, “CAUTION - Muffler and Shields May Exceed 150°” 8 100070 1 Decal, "DANGER - Carbon Monoxide”
3 100075 1 Decal, "TR-20" (Turf Rake only) 9 100138 1 Decal, "Seed Application Chart” (Turf Seeder only)
4 100071 i Decal, "Bail Engagement” 10 | 100228 1 Decal, "CAUTION - Catcher Bag (Turf Rake only)
5 100061 1 Decal, "CAUTION - Operating Instructions” 11 | 100054 1 Manual, Operators/Parts (Not Shown)
6 100077 1 Decal, "TS-20" (Turf Seeder only)

(o




RAKE BLADE ASSEMBLY

™ -

Qry
PART PER
KEY NO. MACH DESCRIPTION
1 | 700008 1 Shaft, Rake Main
2 | 300014 4 Shaft, Satellite
3 |300019| 28 | Blade (Finger), Rake
4 | 100056 | 52 |Spacer, Finger
5 | 500067 Roll Pin, 1/8 x 7/8
6 | 600014 1 Main Shaft Assembly
7 | 900003 1 Main Shaft Assembly Complete (Not Shown)
with End Plates, Bearings, Pulley, Key & Fasteners

RAKE CATCHER BAG ASSEMBLY

Qry
PART | PER
KEY | NO. | MACH DESCRIPTION
1 | 400119 1 Frame, Catcher Bag
2 | 100226 1 Catcher Bag
3 | 400181 1 Chute, Steel
4 |400121| 1 |Tray, Bag
5 | 100227 2 Wheel, Bag Tray
6 | 500069 8 Boit, 1/4-20 x 5/8
7 | 500088 8 Washer, 1/4 Flat
8 | 500137 8 Washer, 1/4 Lock
9 | 500136 8 Nut, 1/4-20
10 | 100074 2 Decal, “Classen”
11 | 100228 1 Decal, “CAUTION” (Not Shown)
12 | 400122 1 | Pin & Clip (Not Shown)
13 | 100225 1 Cable Assembly, TRC Clutch (Not Shown)
14 | 500073 2z Bolt, 5/16 x 1-1/4 (Not Shown)
15 | 500072 2 Nut, 5/16 Nyloc (Not Shown)
16 | 900022 1 Catcher Bag Assembly

12




SEEDER / MULTIPURPOSE BLADE ASSEMBLY

QrTY
PART PER
KEY | NO. | MACH DESCRIPTION

1 | 700025 1 Shaft w/ Blade Holders, Multipurpose
2 |100310| 26 |Blade w/5/16” Holes, Multipurpose
3 500216 52 Bolt, 5/16-18 x 3/4 Grade 8
4 | 500217 52 Nut, 5/16-18 Top Lock
5 | 600030 1 Shaft/Blades Sub-Assembly, Multipurpose
6 | 900026 1 Complete Multipurpose Shaft Assembly (Includes Shaft, Blades,

End Plates, Bearings, Pulley, Key & Fasteners) - Not Shown

SLICER BLADE ASSEMBLY (Optional)

qQry
PART PER
KEY | NO. | MACH DESCRIPTION

1 | 700025 1 Shaft w/ Blade Holders, Multipurpose
2 | 300032 | 26 |Blade, Slicer Square
3 | 500216 52 | Bolt, 5/16 x 3/4 Grade 8
4 | 500217 52 | Nut, 5/16 Top Lock
5 | 600040 1 Shaft/Blades Sub-Assembly, Multipurpose
6 1900027 1 Complete Slicing Shaft Assembly (Includes Shaft, Blades, End

Plates, Bearings, Pulley, Key & Fasteners) - Not Shown

13




1S-20 Seed Box Assembly

16

14\0

KEY | PART NO QTY/PER DESCRIPTION
SHEET

1 500068 8 1/4" NYLOC NUT KEY | PART NO QTY/PER DESCRIPTION

2 100140 1 GAUGE w/ BOLT & WING NUT SHEET

3 500089 2 1/4" x 1-1/2" BOLT 19 900033 1 COMPLETE SEED BOX ASSEMBLY
4 100142 1 CONTROL LEVER GRIP 20 500069 3 1/4" x 5/8" BOLT

5 100141 1 CABLE CONTROL LEVER 21 500227 1 3/16" FLAT WASHER

6 500118 3 1/4" x 1-3/4" BOLT 22 300116 1 SIDE PLATE

7 100139 i CONTROL CABLE (NOT SHOWN) 23 400209 1 AXLE

8 100127 1 FRICTION WASHER 24 100356 2 BEARING

9 100229 3 #8 x 3/4" BLACK SCREW 25 500223 2 3/16 x 1" BOLT

10 100144 P HOUSING CLIP 26 500224 3 3/16" NUT

11 100357 1 SEED BOX 27 100358 2 SHUT-OFF END CLIP

12 500226 1 3/16" LOCK WASHER 28 100359 1 SHUT-OFF ASSEMBLY

13 100355 2 8" SEED BOX DRIVE WHEEL 29 100074 1 DECAL, "CLASSEN"

14 100067 2 SHAFT GUARD 30 500225 1 37/16" x 3/4" BOLT

15 400038 1 MOUNTING BRACKET 31 100020 1 PLASTIC TIE

16 100078 1 VINYL SEED BOX COVER 32 400040 7 CONNECTING PINS

1L 400039 1 STABILIZING BRACKET 33 500096 1 5/32" x 3" HAIR PIN

18 500088 10 1/4" FLAT WASHER 34 500016 1 5/32" x 1-1/4" COTTER PIN




"Bid leds yseire-ay[ /| 431S
*aulyoew uo (9zzool) Seg Jaydied Ind| 9L 43Ls
"aulely ufew 03 (zz100¥) di)d pue uld yim (1Z100%) Ael) Seg dn yooH| gi d31S
"(SE000Y) Wy JuswaBesul 03 pue “1ydeig 3)qed YoInd
‘ajpueH utew ay3 03 ‘(3)pueH ayj JO 3PS 3] 3Y3 U0 MON,) (5Zz00L) Alquiessy ajqed yoan|d mau dn YooH| | d31S
“alleld uey ay) 03 Pa3)oq USym pasn sINU pue $3)0q a8yl UM ainyd 19935 a4l 03 apuUeH ULy ay) UMop 1jod| £l dals
(*sBuoud ayy uo gnJ Jou saop Beq ay) Aem siy]) ~a)pueH Jamo) ay3 Jo apisINo a3 uo aJe Aay3 os ‘(650001)
sqouy 8uoJd InoJ 843 UO INd INO BUIDL) 3 P)NOYS $3)09 YL “SjpUBH UIBY 3y3 03 a)puey JamoT ay3 dn ooH| z) d31s
*1n0 Julod 03 §3109 28RLLIRD 3S19A3)
/) B |LQ "3)pueH Jam0oT ay] JJO $310q SBeLiied ayy ael| || 4318
*}]25IN0A spiemoy yoeq 1l
11nd 03 aARY ))ImM NOA * UD sem 31 JeY] apis aisoddo ay) Uo st (FE000F) Jied @43 05 ‘punoJe a)puey ulew auyl uini| ol d3.Ls
"33R)d dUie4 3Y) UO Pasn sINU pue $3)0q Y3 UM 23nyD 12315 3Y) UMOp J10g| 6 d3LS
"BUIDRJ S| @INYD 3] UOLIIAIIP 3Y] 210N "SeM 3le|d aWeld ay) ataym adeds ayy ul (18100F) 23NUD 19915 8yl 1asu)| 8 431S
"3]PUBH UlBW 3U3 SNULWI SBM 31 31aym “J1un 03 3aydelg aiqed Yoind nod| / d43ls
"a)pueH Jamo7 wiol (F7000E) 142e.g 3198 Y2In|d SAoway| 9 d3is
"3)pUBH Utey Wolj (£50001) AJgUIassy a)qe) Yoin|d dAoWy| G d3LS
"(zZ000€) 21pueH 15MOT pue (£ZOOOE) BIPUBH UleW SAOWY| ¥ d3LS
'0Z-yL Wolj (Z/000€) i) Suleld 2AOWY| € d3LS
*(Z£000K) p1eno aA0WSY| 7 431S
‘payoeiie-un st 8nid yJeds syj pue ‘jjo pauny st audug ayy ains ayew| | d43l1s

NOILONYLSNI AN

1yBu 1o [48] Sl JPUYM sauluiisiap
apow uolypiado ay ul BUIPUDIS :JIO N4

L8 9 d31S

pue ‘s)pueH 13M0o7 ay3 JO apisul a2yl Uo IN0 3]0y

L1 L 4318

€L 4318

¥l d31S 67 8 d3lS ¥ d31S

02-O¥1 V Ol 02-d1 V ONILYIANOD



SEED BOX INSTALLATION

For shipping purposes only, the seed box assembly is attached
to machine improperly.

To set your machine correctly for operation, remove hairpin

clip (A) from upper connecting rod (B). Slide upper rod out, allowing
"A shaped" stabilizing bracket [C) on seed box to sit over lower
connecting rod. { When mounted properly, wheels of seed box
shouid be resting on front wheels of machine). Reinsert rod and clip.

"A shaped" stabilizing bracket )
Lower connecting rod

(Correct position)

16



SEEDER TIRE SCRAPE INSTALLATION

REPLACE EXISTING BOLT & NYLOC P/N 300013 - END PLATE fg%zﬁﬁTwaTT:’N]GMq?LST/%‘
WITH 1/4" x 3/4" BOLT (500029), FLAT el R
WASHER (500088), & NYLOC (500068) R Il s

ADJUST TO 1/8" GAP ©); DJUSTTO 1/8" GAP

H

el NG \ REAR TIRE

P/N 300128 - TIRE SCRAPE P/N 300128 - TIRE SCRAPE




